





Item Number

— O N N kW N =

14
15
16
17
17
18
19
21
22
23
24
25
26
27
28
29
30

Part Number

000000-00
BT-312
000000-00
000000-00
000000-00
1000001726
AC-0517
SS-8553
N008806
D23590
000000-00
LA-2832
000000-00
MO-9071
A08093
N005269
000000-00
SSN-613

SSF-3121-ZN
SSF-3140-ZN

SSF-8131

SSF-8111-ZN

SSF-953-ZN
91895680
SSP-7824
DAC-252
000000-00

PartsList for CPLMC7580V2C Type 2

Description

No Longer Available

BELT A-SEC 63.00 EFF
No Longer Available

No Longer Available

No Longer Available

TUBE PRESSURE RELIEF
TUBE OUTLET CU 80G V
CONNECTOR BODY
LABEL HOT SURFACE TR
LABEL

No Longer Available
LABEL

No Longer Available
MOTOR 7.5HP

START CAPACITOR
PULLEY

No Longer Available
WASHER BELLEVILLE FI
SCREW .313-18X1.75 H
SCREW .375-16X1.00 H
NUT SPEED 8AB U TYPE
NUT .375-16 HEX WHIZ
SCREW #10X.625 HHW S
SCREW .250-20X.750 H
ASSY NUT SLEEVE 5/8
VALVE CHECK 1/2NPT X
No Longer Available

Page 3

Qty Required

| VO T SO NS R S N e e e e e e e e e T e T e T e T e T e T O T

—_— = N =
(e



Item Number

31
32
33
34
35
36
37
38
39
40
41
42
43
44
44
45
46
48
49
50
51
52
54
55
57
60
61

Part Number

SSP-7811
A14993
N000323
1000003082
A17370
TIA-4200
CAC-4205
SSW-7482
SUDL-9-1
000000-00
000000-00
000000-00
SSN-1014-ZN
000000-00
000000-00
SSF-1001-1
AC-0485
000000-00
SSP-6461
SSF-8150
1000003228
000000-00
D29069
D23194
SS-559
A17326
A17038

PartsList for CPLMC7580V2C Type 2

Description

ASSY NUT SLEEVE 1/4
GAUGE

VALVE GLOBE 200 PSI
LABEL,WARNING
PRESSURE SWITCH
VALVE SAFETY 200 .25
CORD MOTOR SIJT 14G
CONNECTOR CONDUIT 3/
SCREW #8-32X.375/.34
No Longer Available

No Longer Available

No Longer Available
WASHER .339/.344 ID
No Longer Available

No Longer Available
SCREW #10-32X.375 HH
BRACKET BELTGUARD
No Longer Available
ELBOW 1/2NPT X 5/8 T
NUT .312-18 UNC HEX
NIPPLE CLOSE 1/2 NPT
No Longer Available
WARNING LABEL
LABEL

SCREW .313-18X.375 S
COVER PRESSURE SWITC
DRAIN VALVE

Page 4

Qty Required

e = T = S S S e N N e O L I e T = T N T e S e S e S e S NG I N e e \® ]



Item Number

108
113
119
120
126
128
129
137
146
150
151
156
158
162
876
876
876

Part Number

BAL-1000345
BAL-1000269
BAL-1000306
000000-00
AC-0436
BAL-1000587
BAL-1000417
000000-00
BAL-1000112
N022549
BAL-1000090
AC-0437
000000-00
ABP-1000123
000000-00
BAL-8226024
BAL-8226022

PartsList for CPLMC7580V2C Type 2

Description

PLATE VALVE

GASKET OIL FILL PLUG
GLASS SIGHT OIL

No Longer Available
FLYWHEEL T39

BOLT FLYWHEEL NS39 B
WASHER FLYWHEEL NS39
No Longer Available

ASSY OIL BREATHER BA
SAFETY VALVE
AFTERCOOLER BAL-NS39
FILTER INLET SOLBERG
No Longer Available
ELBOW INLET T39

No Longer Available

KIT VALVE T39

KIT GASKET T39

Page 5

Qty Required

e e e e e e e e e e e T e e e e T e T NS )





